SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

11AX20MIMO_Ant0_6195

Spectrum A
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 1.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 6.16236 GHz -50.09 dBm 51.52dB -11.52 dB
-32,400 MHz -21.600 MHz 200,000 kHz 6.17265 GHz -38.06 dBm -39.48 dB -10.65 dB
-21.600 MHz -11.800 MHz 200,000 kHz 6.17651 GHz -34.59 dBm -36.02 dB -10.55 dB
-11.800 MHz -10.800 MHz 200,000 kHz 6.18321 GHz -30.22 dBm -31.64 dB -11.74 dB
10.800 MHz 11.800 MHz | 200.000 kHz 6.20680 GHz -31.02 dBm -32.44 dB -12.54 dB
11.800 MHz 21,600 MHz | 200.000 kHz 6.21532 GHz -36.79 dBm -38.21dB -11.26 dB
21.600 MHz 32,400 MHz | 200,000 kHz 6.22722 GHz -49.67 dém -51.09 dB -11.30 dB
32,400 MHz 50,000 MHz = 200,000 kHz 6.22765 GHz -50.28 dém -51.70 dB -11.70 dB
JU ) QnRi e
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Spectrum o

Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.195 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 1.13 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,820 MHz 200,000 kHz 6.16195 GHz -51.32 dBm -52.45 dB -12.45 dB
-32,820 MHz -21,880 MHz | 200,000 kHz 6.17312 GHz -38.96 dBm -40.09 dB -12.09 dB
-21.880 MHz -11.940 MHz | 200,000 kHz 6.17965 GHz -33.04 dBm -34.16 dB -11.42 dB
-11.940 MHz -10.940 MHz | 200,000 kHz 6.18307 GHz -31.08 dBm -32.20 dB -12.30 dB
10.940 MHz 11.940 MHz | 200.000 kHz 6.20694 GHz -31.15 d&m -32.28 dB -12.38 dB
11.940 MHz 21,880 MHz = 200.000 kHz 6.21509 GHz -36.62 dBm -37.75dB -11.19dB
21.880 MHz 32,820 MHz | 200,000 kHz 6.21732 GHz -38.79 dém -39.92 dB -1143 dB
32.820 MHz 50,000 MHz = 200,000 kHz 6.22799 GHz -50.83 dém -51.96 dB -11.96 dB
JU ) QnRi e
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR2D2902B

11AX20MIMO_Ant0_6415
Spectrum A
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -38,700 MHz 200,000 kHz 6.37617 GHz -53.02 dBm -54.63 dB -14.63 dB
-38,700 MHz -25.800 MHz | 200,000 kHz 6.38906 GHz -40.98 dBm -42.50 dB -14.46 dB
-25.800 MHz -13.900 MHz 200,000 kHz 6.40081 GHz -28.24 dBm -29.86 dB -9.66 dB
-13.900 MHz -12,900 MHz 200,000 kHz 6.40111 GHz -28.77 dBm -30.38 dB -10.48 dB
12.900 MHz 13.900 MHz = 200.000 kHz 6.42890 GHz -29.02 dBm -30.63dB -10.73 dB
13.900 MHz 25.800 MHz | 200.000 kHz 6.43185 GHz -29.99 dBm -31.60dB -0.62 db
25.800 MHz 38,700 MHz | 200,000 kHz 6.45305 GHz -52.10 dgm 53.71 dB -14.32 db
38.700 MHz 50,000 MHz = 200,000 kHz 6.45383 GHz -52.73 dém -54.35 dB -14.35 dB
JU ) QnRi e
Date 2023 06:12:37
11AX20MIMO_Ant1_6415
Spectrum o
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 1.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -35.820 MHz 200,000 kHz 6.37914 GHz -50.57 dBm -52.10dB -12.10dB
-35.820 MHz -23.880 MHz | 200,000 kHz 6.38014 GHz -49.31 dBm -50.84 dB -11.80 dB
-23,880 MHz -12,940 MHz | 200,000 kHz 6.40107 GHz -29.68 dBm -31.41dB -10.68 dB
-12,940 MHz -11.940 MHz | 200,000 kHz 6.40207 GHz -30.26 dBm -31.79 dB -11.89 dB
11.940 MHz 12.940 MHz | 200.000 kHz 6.42794 GHz -29.49 dBm -11.12 dB
12.940 MHz 23.880 MHz = 200.000 kHz 6.43208 GHz -31.24 d8m -90.74 dB
23.880 MHz 35,820 MHz | 200,000 kHz 6.43890 GHz -37.08 dém -11.49 dB
35.820 MHz 50,000 MHz = 200,000 kHz 6.45089 GHz -50.13 dém -11.66 dB
I )
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

11AX20MIMO_Ant0_6535

Spectrum
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Ref Level 10.00 dBm
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power 1.62 dBm

Standard: None
RBW 200.000 kHz

AN, 2023 06:15:54

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -41,040 MHz _ 200.000 kHz 6.40392 GHz -56.03 dém -57.65 dB -17.65 dB
41,040 MHz -27.360 MHz | 200.000 kHz 6.49540 GHz -54.46 dBm -56.07 dB -17.33 dB
-27.360 MHz 14,680 MHz | 200.000 kHz 6.52006 GHz -29.62 dBm -31.24 dB -11.07 dB
-14.680 MHz 13,680 MHz | 200.000 kHz 6.52032 GHz -30.07 dBm -31.60 dB -11.79 dB

13.680 MHz 14.680 MHz | 200.000 kHz 6.54968 GHz -29.02 dBm -30.64 dB -10.74 dB

14,680 MHz 27.360 MHz | 200.000 kHz 6.55378 GHz -30.75 dBm -32.37 dB -9.79 dB

27.360 MHz 41,040 MHz | 200,000 kHz 6.57331 GHz -51.35 deém -52.97 dB -15.37 db

41.040 MHz 50,000 MHz = 200,000 kHz 6.57606 GHz -54.00 dém -55.62 dB -15.62 dB
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Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.49 d&

Mode Sweep

@ 1Rm View
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CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power 1.91 dBm

Standard: None
RBW 200.000 kHz

Date:

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -41,700 MHz 200,000 kHz 6.40287 GHz -54.50 dém -56.41 dB -16.41 dB
41,700 MHz 27,800 MHz | 200.000 kHz 6.49936 GHz -48.76 dm -50.67 dB -15.90 dB
-27.800 MHz 14,900 MHz | 200.000 kHz 6.51944 GHz -29.18 dBm -31.10 dB -10.68 dB
-14.900 MHz 13,900 MHz | 200.000 kHz 6.52011 GHz -29.64 dBm -31.55 dB -11.65 dB

13.900 MHz 14.900 MHz | 200.000 kHz 6.54990 GHz -29.06 dBm -30.97 dB -11.07 dB

14.900 MHz 27.800 MHz | 200.000 kHz 6.55022 GHz -28.31 dBm -30.22 dB -10.03 dB

27.800 MHz 41,700 MHz = 200,000 kHz 6.57608 GHz -53.05 dém -54.97 dB -1551 dB

41.700 MHz 50,000 MHz = 200,000 kHz 6.57700 GHz -54.42 dgm -56.33 dB -16.33 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR2D2902B

11AX20MIMO_Ant0_6695

Spectrum A
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 1.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -39.240 MHz 200,000 kHz 6.65562 GHz -53.99 dBm -55.60 dB -15.69 dB
-39.240 MHz -26.160 MHz 200,000 kHz 6.65649 GHz -53.09 dBm -54.79 dB -15.46 dB
-26.160 MHz -14,080 MHz 200,000 kHz 6.68085 GHz -28.70 dBm -30.41 dB -10.36 dB
-14,080 MHz -13.080 MHz | 200,000 kHz 6.68093 GHz -29.32 dBm -31.03 dB -11.13 dB
13.080 MHz 14.080 MHz | 200.000 kHz 6.70908 GHz -28.83 dBm -30.53dB -10.63 dB
14,080 MHz 26,160 MHz | 200.000 kHz 6.70969 GHz -28.43 dBm -30.13dB -9.73 dB
26.160 MHz 39,240 MHz | 200.000 kHz 6.73419 GHz -52.78 dém -54.48 dB -14.53 dB
39.240 MHz 50,000 MHz = 200,000 kHz 6.73427 GHz -52.93 dém -54.63 dB -14.63 dB
JU ) QnRi e
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Spectrum o
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power 1.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -34,080 MHz 200,000 kHz 6.66080 GHz -50.74 dBm -51.90 dB -11.91dB
-34,080 MHz -22,720 MHz | 200,000 kHz 6.66151 GHz -49.64 dBm -50.80 dB -11.42 dB
-22,720 MHz -12,360 MHz 200,000 kHz 6.68260 GHz -30.45 dBm -31.61dB -11.58 dB
-12,360 MHz -11.360 MHz 200,000 kHz 6.68265 GHz -31.12 dBm -32.28 dB -12.58 dB
11.360 MHz 12.360 MHz | 200.000 kHz 6.70736 GHz -31.19 d&m -32.35dB -12.45 dB
12.360 MHz 22,720 MHz | 200.000 kHz 6.71480 GHz -35.35 dBm -36.51dB -10.77 dB
22.720 MHz 34,080 MHz 200,000 kHz 6.71797 GHz -38.25 dém -39.41 dB -11.15dB
34.080 MHz 50,000 MHz = 200,000 kHz 6.72921 GHz -50.11 dgém 51.27 dB -11.27 dB
JU ) ARREREED e
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

11AX20MIMO_Ant0_6855

Spectrum

Ref Level 10.00 dém  Offset 16.53 d8
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Spectrum Emission Mask
Peak Power 1.58 dBm
Rangelow | RangeUp | RBW

Standard: None
RBW 200.000 kHz
| Frequency | PoweraAbs | PowerRel | ALimit |

=50.000 MHz -45,780 MHz 200.000 kHz
-45.780 MHz =30.520 MHz 200.000 kHz
-30.520 MHz -16.260 MHz 200.000 kHz
-16.260 MHz -15.260 MHz 200.000 kHz
15.260 MHz 16,260 MHz |~ 200,000 kHz
16,260 MHz 30,520 MHz | 200,000 kHz
30,520 MHz 45,780 MHz 200,000 kHz
45,780 MHz 50,000 MHz = 200,000 kHz

6.80907 GHz -59.21 dBm -60.79 dB -20.79 dB
6.80945 GHz -58.97 dBm -60.55 dB -20.73 dB
6.83869 GHz -31.88 dBm -33.47 dB -13.44 dB
6.83875 GHz -32.41 dBm -33.99 dB -14.09 dB
6.87126 GHz -31.27 dém -32.85 dB -12.96 dB
6.67134 GHz -30.39 dém -31.97 dB -11.93 dB
6.90073 GHz -57.65 dém -59.23 dB -19.27 dB
6.90082 GHz -58.01 dém -59.59 dB -19.59 dB
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Spectrum Emission Mask
Peak Power 1.79 dBm
Rangelow | RangeUp | RBW |

Standard: None
RBW 200.000 kHz
Frequency | Power Abs | PowerRel | Alimit |

Date:

-50.000 MHz -38.220 MHz 200,000 kHz 6.81675 GHz -52.95 dBm -54.74 dB -14.74 dB
-38.220 MHz -25.480 MHz 200,000 kHz 6.81803 GHz -51.19 dBm -52.99 dB -14.16 dB
-25.480 MHz -13.740 MHz 200.000 kHz 6.83969 GHz -30.72 dBm -32.52 dB -11.45 dB
-13.740 MHz -12.740 MHz 200.000 kHz 6.84127 GHz -30.24 dBm -32.03 dB -12.13 dB
12.740 MHz 13.740 MHz = 200.000 kHz 6.86874 GHz -29.66 dBm -31.45 dB -11.55 dB
13.740 MHz 25.480 MHz = 200.000 kHz 6.87206 GHz -31.14 dBm -32.93 dB -10.68 dB
25.480 MHz 38.220 MHz | 200.000 kHz 6.89319 GHz -52.47 dBm 54.27 dB -14.29 dB
38,220 MHz 50.000 MHz = 200.000 kHz 5.89400 GHz -52.66 dBm -54.46 dB -14.46 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO
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sarans. FCC RF Test Report Report No. : FR2D2902B

11AX40MIMO_Ant0_5965

Spectrum A
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 2.06 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz -62.760 MHz 500,000 kHz 5.90211 GHz -47.54 dBm -49.61 dB -9.61dB
-62,760 MHz -41,840 MHz 500,000 kHz 5.92251 GHz -35.22 dBm -37.28 dB -8.91dB
41,840 MHz -21.920 MHz 500,000 kHz 5.92769 GHz -32.47 dBm -34.53 dB -8.35 dB
-21.920 MHz -20.920 MHz 500,000 kHz 5.94309 GHz -28.59 dBm -30.65 dB -10.85 dB
20.920 MHz 21,920 MHz | 500.000 kHz 5.98691 GHz -28.10 dBm -30.16 dB -10.36 dB
21.920 MHz 41,840 MHz | 500.000 kHz 6.00241 GHz -32.41 dBm -34.47 dB -8.25 dB
41.840 MHz 62,760 MHz = 500,000 kHz 6.01153 GHz -37.12 dém -39.168 dB -8.49 db
62.760 MHz 100,000 MHz = 500.000 kHz 6.02781 GHz -47.73 dém -40.79 dB -0.79 dB
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Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 1.89 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.440 MHz 500,000 kHz 5.90355 GHz -51.32 dBm 53.21dB -13.21dB
-61.440 MHz -40.960 MHz 500,000 kHz 5.91909 GHz -41.94 dBm -43.83 dB -12.93 dB
40,960 MHz -21.480 MHz 500,000 kHz 5.92811 GHz -37.27 dBm -39.16 dB -12.83 dB
-21.480 MHz -20.480 MHz 500,000 kHz 5.94353 GHz -32.89 dBm -34.77 dB -14.97 dB
20.480 MHz 21,480 MHz | 500.000 kHz 5.98647 GHz -32.22 dBm -34.11dB -14.31 dB
21.480 MHz 40.960 MHz | 500.000 kHz 6.00399 GHz -38.23 dBm -40.22 dB -13.03 dB
40.960 MHz 61,440 MHz = 500.000 kHz 6.01151 GHz -41.61 dém -42.50 dB -12.25 dB
61,440 MHz 100,000 MHz = 500.000 kHz 6.02651 GHz -50.69 dém -52.57 dB -12.57 dB
I ) W
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sarans. FCC RF Test Report Report No. : FR2D2902B

11AX40MIMO_Ant0_6205

Spectrum A

Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power 1.45 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.440 MHz 500,000 kHz 6.14223 GHz -51.20 dBm -52.65 dB -12.65 dB
-61.440 MHz -40.960 MHz 500,000 kHz 6.16079 GHz -40.31 dBm -41.76 dB -11.86 dB
40,960 MHz -21.480 MHz 500,000 kHz 6.16899 GHz -35.76 dBm -37.21dB -11.24 dB
-21.480 MHz -20.480 MHz 500,000 kHz 6.18353 GHz -32.58 dBm -34.03 dB -14.23 dB
20.480 MHz 21,480 MHz | 500.000 kHz 6.22647 GHz -33.02 dBm -34.47 dB -14.67 dB
21.480 MHz 40.960 MHz | 500.000 kHz 6.24135 GHz -38.81 dBm -40.27 dB -14.16 dB
40.960 MHz 61,440 MHz = 500.000 kHz 6.26637 GHz -51.88 dém 53.33dB -13.37 db
61,440 MHz 100,000 MHz = 500.000 kHz 6.26751 GHz -51.78 dém -53.23 dB -13.23 dB
I ) [T
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Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 1.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -61.560 MHz 500,000 kHz 6.14313 GHz -52.49 dBm -53.57 dB -13.57 dB
-61.560 MHz -41.040 MHz 500,000 kHz 6.14881 GHz -49.41 dBm -50.49 di -13.63 dB
-41.040 MHz -21.520 MHz 500,000 kHz 6.16925 GHz -38.33 dBm -39.41 dB -13.58 dB
-21.520 MHz -20.520 MHz | 500,000 kHz 6.18349 GHz -34.39 dBm -35.48 dB -15.68 dB
20.520 MHz 21,520 MHz = 500.000 kHz 6.22651 GHz -33.41 dBm -34.49 dB -14.69 dB
21.520 MHz 41,040 MHz | 500.000 kHz 6.24163 GHz -39.17 dBm -40.25 dB -14.06 dB
41.040 MHz 61,560 MHz = 500,000 kHz 6.26655 GHz -52.92 dém -54.00 dB -14.01 dB
61.560 MHz 100,000 MHz = 500.000 kHz 6.26745 GHz -52.85 dém -53.94 dB -13.94 dB
I ) [T
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sarans. FCC RF Test Report Report No. : FR2D2902B

11AX40MIMO_Ant0_6405

Spectrum A

Ref Level 10.00 dBm Offset 16.74 dB Mode Sweep

Count 100/100

[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power 1.81 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.920 MHz 500,000 kHz 6.34217 GHz -49.23 dBm -51.04 dB -11.04 dB
-61.920 MHz -41.280 MHz 500,000 kHz 6.36077 GHz -37.46 dBm -39.27 dB -9.55 dB
41,280 MHz -21.640 MHz 500,000 kHz 6.36843 GHz -33.46 dBm -35.27 d -9.19 dB
-21.640 MHz -20.640 MHz | 500,000 kHz 6.38337 GHz -29.79 dBm -31.60 dB -11.80 dB
20.640 MHz 21,640 MHz = 500.000 kHz 6.42663 GHz -30.11 dBm -31.92dB -12.12 dB
21.640 MHz 41,280 MHz | 500.000 kHz 6.44183 GHz -35.19 d&m -37.00dB -10.81 dB
41.280 MHz 61,920 MHz = 500,000 kHz 6.46677 GHz -48.69 dBm -50.50 dB -10.59 dB
61.920 MHz 100,000 MHz = 500.000 kHz 6.46699 GHz -48.59 dBm -50.40 dB -10.40 dB
I ) W
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Spectrum o
Ref Level 10.00 dBm Offset 16.732 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 1.23 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.920 MHz 500,000 kHz 6.34299 GHz -48.98 dBm -50.21 dB -10.21 dB
-61.920 MHz -41.280 MHz 500,000 kHz 6.34317 GHz -48.85 dBm -50.08 dB -10.13 dB
41,280 MHz -21.640 MHz 500,000 kHz 6.37099 GHz -35.97 dBm -37.20dB -12.17 dB
-21.640 MHz -20.640 MHz | 500,000 kHz 6.38337 GHz -33.01 dBm -34.24 dB -14.44 dB
20.640 MHz 21,640 MHz = 500.000 kHz 6.42663 GHz -32.27 dBm -33.50dB -13.70 dB
21.640 MHz 41,280 MHz | 500.000 kHz 6.44121 GHz -36.96 dBm -38.19dB -12.26 dB
41.280 MHz 61,920 MHz = 500,000 kHz 6.46673 GHz -48.87 dém -50.10 dB -10.21 dB
61.920 MHz 100,000 MHz = 500.000 kHz 6.46747 GHz -49.06 dBm -50.29 dB -10.29 dB
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11AX40MIMO_Ant0_6565

Spectrum A

Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.320 MHz 500,000 kHz 6.50353 GHz -50.60 dBm -52.28 dB -12.28 dB
-61.320 MHz -40,880 MHz 500,000 kHz 6.51825 GHz -41.81 dBm -43.49 dB -12.04 dB
40,880 MHz -21.440 MHz 500,000 kHz 6.52855 GHz -36.65 dBm -38.33 dB -12.15dB
-21.440 MHz -20.440 MHz | 500,000 kHz 6.54357 GHz -31.60 dBm -33.28 dB -13.48 dB
20.440 MHz 21,440 MHz | 500.000 kHz 6.58643 GHz -30.22 dBm -31.80 dB -12.10 dB
21.440 MHz 40,880 MHz = 500.000 kHz 6.60219 GHz -34.49 dBm -36.17 dB -0.69 dB
40.880 MHz 61,320 MHz = 500,000 kHz 6.60935 GHz -38.09 dém -39.77 dB -0.73 dB
61,320 MHz 100,000 MHz = 500.000 kHz 6.62660 GHz -48.29 dém -40.97 dB -0.97 dB
I ) [T
Date 06:35:47

11AX40MIMO_Antl_6565

Spectrum o
Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-60 dBm
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.03 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.080 MHz 500,000 kHz 6.50347 GHz -50.47 dBm -51.50 dB -11.50 dB
-61.080 MHz -40.720 MHz 500,000 kHz 6.50409 GHz -50.28 dBm 51.31dB -11.41dB
-40.720 MHz -21.360 MHz 500,000 kHz 6.54361 GHz -34.38 dBm -35.41 dB -15.40 dB
-21.360 MHz -20.360 MHz 500,000 kHz 6.54365 GHz -34.66 dBm -35.60 dB -15.89 dB
20.360 MHz 21,360 MHz = 500.000 kHz 6.58635 GHz -33.49 dBm -34.52 dB -14.72 dB
21.360 MHz 40.720 MHz | 500.000 kHz 6.60153 GHz -37.86 dBm -38.88 dB -12.62 db
40,720 MHz 61,080 MHz = 500.000 kHz 6.62557 GHz -49.90 dém -50.93 dB -11.23 dB
61.080 MHz 100,000 MHz = 500.000 kHz 6.62631 GHz -50.08 dém -51.11 dB -11.11 dB
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FCC RF Test Report

Report No.

: FR2D2902B

11AX40MIMO_Ant0_6685

Spectrum A
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.920 MHz 500,000 kHz 6.62301 GHz -49.89 dBm 51.81dB -11.81dB
-61.920 MHz -41.280 MHz 500,000 kHz 6.64047 GHz -38.23 dBm -40.15 dB -10.26 dB
41,280 MHz -21.640 MHz 500,000 kHz 6.64851 GHz -34.09 dBm -36.02 dB -9.97 dB
-21.640 MHz -20.640 MHz | 500,000 kHz 6.66337 GHz -29.65 dBm -31.58 dB -11.78 dB
20.640 MHz 21,640 MHz = 500.000 kHz 6.70663 GHz -28.83 dBm -30.75 dB -10.95 dB
21.640 MHz 41,280 MHz | 500.000 kHz 6.72131 GHz -32.45 dBm -34.38 dB -8.40 dB
41.280 MHz 61,920 MHz = 500,000 kHz 6.72965 GHz -36.94 dém -38.87 dB -891de
61.920 MHz 100,000 MHz = 500.000 kHz 6.74731 GHz -47.56 dBm -40.49 dB -0.49 dB
I ) W
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11AX40MIMO_Ant1_6685

Spectrum o
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-60 dBm
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.04 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.560 MHz 500,000 kHz 6.62305 GHz -50.01 dBm -51.05 dB -11.05 dB
-61.560 MHz -41.040 MHz 500,000 kHz 6.62413 GHz -49.66 dBm -50.70 dB -11.10 dB
-41.040 MHz -21.520 MHz 500,000 kHz 6.64863 GHz -39.65 dBm -40.68 dB -14.60 dB
-21.520 MHz -20.520 MHz | 500,000 kHz 6.66349 GHz -34.72 dBm -35.76 dB -15.96 dB
20.520 MHz 21,520 MHz = 500.000 kHz 6.70651 GHz -33.68 dBm -34.71dB -14.91 dB
21.520 MHz 41,040 MHz | 500.000 kHz 6.72153 GHz -37.85 dam -38.88 dB -12.73 dB
41.040 MHz 61,560 MHz = 500,000 kHz 6.74633 GHz -49.77 dém -50.81 dB -10.94 dB
61.560 MHz 100,000 MHz = 500.000 kHz 6.74745 GHz -50.19 dém 51.23 dB -11.23 dB
I ) [T
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11AX40MIMO_Ant0_6845

Spectrum A
Ref Level 10.00 dBm  Offset 16.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.47 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.680 MHz 500,000 kHz 6.78323 GHz -50.15 dBm -51.63 dB -11.63 dB
-61.680 MHz -41.120 MHz 500,000 kHz 6.78471 GHz -49.41 dBm -50.89 dB -11.70 dB
-41.120 MHz -21.560 MHz 500,000 kHz 6.80839 GHz -36.75 dBm -38.23 dB -12.07 dB
-21.560 MHz -20.560 MHz 500,000 kHz 6.82345 GHz -31.49 dBm -32.96 dB -13.16 dB
20.560 MHz 21,560 MHz = 500.000 kHz 6.86655 GHz -30.00 dBm -31.47 dB -11.67 dB
21.560 MHz 41,120 MHz | 500.000 kHz 6.88187 GHz -33.93 dBm -35.40 dB -0.14 dB
41,120 MHz 61,680 MHz = 500.000 kHz 6.88987 GHz -38.10 dém -39.57 dB -0.38 db
61.680 MHz 100,000 MHz = 500.000 kHz 6.90723 GHz -48.29 dém -40.77 dB -0.77 dB

06:42:14

11AX40MIMO_Ant1_6845

Spectrum o
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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0 dBm
-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.31 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.440 MHz 500,000 kHz 6.78343 GHz -50.39 dBm -51.70 dB -11.70 dB
-61.440 MHz -40.960 MHz 500,000 kHz 6.78389 GHz -49.94 dBm -51.25 dB -11.44 dB
40,960 MHz -21.480 MHz 500,000 kHz 6.82347 GHz -32.77 dBm -34.08 dB -14.06 dB
-21.480 MHz -20.480 MHz 500,000 kHz 6.82353 GHz -32.67 dBm -34.18 dB -14.38 dB
20.480 MHz 21,480 MHz | 500.000 kHz 6.86647 GHz -31.71 dBm -33.02dB -13.22 dB
21.480 MHz 40.960 MHz | 500.000 kHz 6.87977 GHz -34.96 dBm -36.27 dB -10.82 dB
40.960 MHz 61,440 MHz = 500.000 kHz 6.90635 GHz -49.41 dém 50.72 dB -10.77 dB
61,440 MHz 100,000 MHz = 500.000 kHz 6.90757 GHz -49.42 dBm -50.73 dB -10.73 dB
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11AX80MIMO_Ant0_5985

Spectrum A
Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.85 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -128,640 MHz 1.000 MHz 5.85630 GHz -44.31 dBm -46.17 dB -6.17 dB
-128,640 MHz -85.760 MHz 1.000 MHz 5.88698 GHz -35.66 dBm -37.51dB -6.08 dB
-85.760 MHz -43,880 MHz 1.000 MHz 5.91638 GHz -28.10 dBm -29.95 dB -5.23 dB
-43.880 MHz -42,880 MHz 1.000 MHz 5.94114 GHz -25.31 dBm -27.16 dB -7.56 dB
42.880 MHz 43.880 MHz 1.000 MHz 6.02886 GHz -25.45 dBm -27.31dB -7.71dB
43.880 MHz 85.760 MHz 1.000 MHz 6.05082 GHz -28.45 dBm -30.30 dB -6.11dB
85.760 MHz 128.640 MHz 1.000 MHz 6.08302 GHz -37.10 dgém -38.95 dB -7.52 db
128,640 MHz 200.000 MHz 1.000 MHz 6.11394 GHz -47.81 dBm -40.66 dB -0.66 dB

il J [T
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11AX80MIMO_Ant1_5985

Spectrum o

Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-60 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.45 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 5.86114 GHz -47.81 dBm -49.26 dB -9.26 dB
-123,600 MHz -82,400 MHz 1.000 MHz 5.86218 GHz -47.51 dBm -48.96 dB -9.18 dB
-82,400 MHz -42,200 MHz 1.000 MHz 5.91634 GHz -32.61 dBm -34.06 dB -8.80 dB
-42,200 MHz -41.200 MHz 1.000 MHz 5.94282 GHz -28.85 dBm -30.30 dB -10.70 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -27.77 dBm -29.22 dB -0.62 db
42.200 MHz 82,400 MHz 1.000 MHz 6.05130 GHz -31.28 d&m -32.83dB -8.04 db
82,400 MHz 123.600 MHz 1.000 MHz 6.08286 GHz -39.34 dém -40.79 dB -8.20 db
123.600 MHz 200.000 MHz 1.000 MHz 6.10950 GHz -47.86 dBm -40.31 dB -0.31dB
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FCC RF Test Report

Report No. : FR2D2902B

11AX80MIMO_Ant0_6225

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset

16.49 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.225 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power 1.70 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.560 MHz 1.000 MHz 6.00974 GHz -46.51 dém -48.21 dB -821dB
-124,560 MHz 83,040 MHz 1.000 MHz 6.10054 GHz -46.57 dem -48.27 dB -8.30 dB
-83.040 MHz 42,520 MHz 1.000 MHz 6.14814 GHz -34.19 dBm -35.89 dB -9.11 dB
42,520 MHz 41,520 MHz 1.000 MHz 6.18250 GHz -25.51 dBm -31.21 dB -11.61 dB
41.520 MHz 42.520 MHz 1.000 MHz 6.26750 GHz -31.08 dBm -32.78 dB -13.18 dB
42.520 MHz 83.040 MHz 1.000 MHz 6.30218 GHz -37.53 dBm -39.23dB -12.39 dB
83.040 MHz 124,560 MHz 1.000 MHz 6.34930 GHz -48.15 dém -40.85 dB -0.92 db
124.560 MHz 200.000 MHz 1.000 MHz 6.34966 GHz -48.21 dém -40.91 dB -0.91 dB

JL ) [TTI )
Dats 2023 23:48:02

11AX80MIMO_Antl_6225

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset

16.45 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-60 dBm

-70 dBm

-80 dBm

CF 6.225 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power 1.41 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-200.000 MHz | -124.560 MHz 1.000 MHz 6.10034 GHz -48.84 dém -50.25 dB -10.25 dB

-124,560 MHz 83,040 MHz 1.000 MHz 6.10086 GHz -48.71 dém -50.12 dB -10.24 dB
-83.040 MHz 42,520 MHz 1.000 MHz 6.14862 GHz -36.56 dBm -37.97 dB -11.29 dB
42,520 MHz 41,520 MHz 1.000 MHz 6.18250 GHz -31.32 dBm -32.73 dB -13.13 dB
41.520 MHz 42.520 MHz 1.000 MHz 6.26750 GHz -31.50 dBm -32.91dB -13.31de
42.520 MHz 83.040 MHz 1.000 MHz 6.26766 GHz -31.45 dBm -32.86 dB -12.83 dB
83.040 MHz 124,560 MHz 1.000 MHz 6.34045 GHz -50.18 dgém 51.59dB -11.62 db
124.560 MHz 200.000 MHz 1.000 MHz 6.34086 GHz -50.04 dgm -51.44 dB -11.44 dB
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11AX80MIMO_Ant0_6385

Spectrum A
Ref Level 10.00 dBm Offset 16.63 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.95 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.25986 GHz -46.21 dBm -48.15 dB -8.15dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.30014 GHz -33.20 dBm -35.15 dB -6.67 dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.31638 GHz -29.40 dBm -31.35dB -6.22 dB
-42,600 MHz 41,600 MHz 1.000 MHz 6.34242 GHz -26.03 dBm -27.98 dB -8.38 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.42758 GHz -26.75 dBm -28.69dB -9.09 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.46754 GHz -33.91 dBm -35.86 dB -7.99 db
983.200 MHz 124,800 MHz 1.000 MHz 6.46858 GHz -34.09 dém -36.04 dB -7.93 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.51110 GHz -46.40 dBm -48.34 dB -8.34 dB

il J [T

11AX80MIMO_Ant1_6385

Spectrum o
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.49 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.320 MHz 1.000 MHz 6.26010 GHz -45.04 dBm -46.53 dB -6.53 dB
-124,320 MHz -82,880 MHz 1.000 MHz 6.26078 GHz -45.12 dBm -46.61 dB -6.64 dB
-82,880 MHz -42,440 MHz 1.000 MHz 6.30258 GHz -33.77 dBm -35.26 dB -7.35dB
42,440 MHz 41,440 MHz 1.000 MHz 6.34258 GHz -28.02 dBm -29.51 dB -9.91 dB
41.440 MHz 42.440 MHz 1.000 MHz 6.42742 GHz -27.73 dBm -29.23dB -9.63 dB
42.440 MHz 82.880 MHz 1.000 MHz 6.46758 GHz -34.31 dBm -35.80 dB -7.86 dB
982.880 MHz 124,320 MHz 1.000 MHz 6.46858 GHz -34.40 d&m -35.90 dB -7.70 dB
124,320 MHz 200.000 MHz 1.000 MHz 6.51030 GHz -46.97 dém -48.46 dB -8.46 dB
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Report No. : FR2D2902B

11AX80MIMO_Ant0_6625

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.22 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.625 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.49 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -125.040 MHz 1.000 MHz 6.49962 GHz -47.50 dém -49.00 dB -0.00 dB
-125,040 MHz -83.360 MHz 1.000 MHz 6.53966 GHz -35.89 dém -37.38 dB -8.81 dB
-83.360 MHz 42,680 MHz 1.000 MHz 6.55602 GHz -31.27 dBm -32.77 dB -7.60 dB
42,680 MHz 41,680 MHz 1.000 MHz 6.58234 GHz -27.45 dBm -28.94 dB -9.34 dB
41.680 MHz 42.680 MHz 1.000 MHz 6.66766 GHz -25.57 dBm -27.07 dB -747 dB
42,680 MHz 93,360 MHz 1.000 MHz 6.60438 GHz -28.97 dBm -30.46 dB 5.21dB
83.360 MHz 125.040 MHz 1.000 MHz 6.70910 GHz -32.39 dém -33.89 dB -5.68 dB
125.040 MHz 200.000 MHz 1.000 MHz 6.75062 GHz -45.89 dBm -47.39 dB -7.39 dB
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11AX80MIMO_Antl_6625

Spectrum

Ref Level 10.00 dBm
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Offset 16.14 d8

Mode Sweep

@ 1Rm View
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CF 6.625 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.32 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.50018 GHz -45.35 dém -46.66 dB -6.66 dB
-124,800 MHz 83,200 MHz 1.000 MHz 6.50038 GHz -45.33 dém -46.65 dB -6.70 dB
-83.200 MHz 42,600 MHz 1.000 MHz 6.55622 GHz -32.06 dBm -33.38 dB -8.22 dB
42,600 MHz 41,600 MHz 1.000 MHz 6.58242 GHz -28.56 dBm -29.88 dB -10.28 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.66758 GHz -27.84 dBm -29.15dB .
42,600 MHz 83.200 MHz 1.000 MHz 6.60198 GHz -30.72 dBm -32.04 dB .
983.200 MHz 124,800 MHz 1.000 MHz 6.70922 GHz -34.18 dgém -35.50 dB .
124,800 MHz 200.000 MHz 1.000 MHz 6.75042 GHz -46.11 dém -47 .42 dB E
| ) (T
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11AX80MIMO_Ant0_6705

Spectrum
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Count 100/100

Ref Level 10.00 dBm

Offset 16.62 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.705 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 0.64 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -162.720 MHz 1.000 MHz 6.54214 GHz -49.43 dém -50.07 dB -10.07 dB
-162,720 MHz | -108.480 MHz 1.000 MHz 6.54238 GHz -49.40 dm -50.03 dB -10.06 dB
-108.480 MHz -55.240 MHz 1.000 MHz 6.64746 GHz -25.86 dBm -26.49 dB -6.15 dB
-55.240 MHz -54.240 MHz 1.000 MHz 6.64978 GHz -25.62 dBm -26.46 dB -6.96 dB
$4.240 MHz 55.240 MHz 1.000 MHz 6.76022 GHz -24.57 dBm -25.21dB -5.61dB
55.240 MHz 108,480 MHz 1.000 MHz 6.76762 GHz -24.95 dBm -25.59dB -4.48 dB
108,480 MHz 162,720 MHz 1.000 MHz 6.86746 GHz -48.25 dém -48.88 dB -8.94 db
162,720 MHz 200.000 MHz 1.000 MHz 6.86786 GHz -48.37 dém -40.01 dB -0.01 dB

| ) [T
Dats AN.2023  06:53:30

11AX80MIMO_Antl1_6705

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.705 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.02 dBm

Standard: None

RBW 1.000 MHz

Date:

JL

.2

07:07:24

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.840 MHz 1.000 MHz 6.58082 GHz -47.19 dém -48.21 dB -821dB
-123,840 MHz 82,560 MHz 1.000 MHz 6.58130 GHz -47.19 dém -48.21 dB -8.25 dB
-82.560 MHz 42,280 MHz 1.000 MHz 6.62462 GHz -38.26 dBm -39.30 dB -11.73 dB
-42.280 MHz -41.280 MHz 1.000 MHz 6.66274 GHz -31.63 dBm -32.65 dB -13.05 dB
41.280 MHz 42.280 MHz 1.000 MHz 6.74726 GHz -30.06 dBm -31.08 dB -11.48de
42.280 MHz 82.560 MHz 1.000 MHz 6.78662 GHz -36.34 dBm -37.35dB -0.54 dB
82.560 MHz 123.840 MHz 1.000 MHz 6.82862 GHz -47.18 dém -48.20 dB -8.27 db
123.840 MHz 200.000 MHz 1.000 MHz 6.82906 GHz -47.16 dgm -48.18 dB -8.18 dB
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11AX80MIMO_Ant0_6785

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.64 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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|
-60 dBm

-70 dBm

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.60 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -126.240 MHz 1.000 MHz 6.65814 GHz -45.93 dém -47.53 dB 7.53dB
-126.240 MHz -84.160 MHz 1.000 MHz 6.65922 GHz -45.85 dBm -47.45 dB -7.58 dB
-84.160 MHz 43,080 MHz 1.000 MHz 6.72058 GHz -30.73 dBm -32.32 dB -8.17 dB
-43.080 MHz 42,080 MHz 1.000 MHz 6.74104 GHz -27.24 dBm -28.83 dB -9.23 dB
42,080 MHz 43.080 MHz 1.000 MHz 6.82806 GHz -25.47 dBm -27.06 dB -7.46 dB
43.080 MHz 84,160 MHz 1.000 MHz 6.85730 GHz -29.23 dBm -30.93dB -5.24 dB
84,160 MHz 126,240 MHz 1.000 MHz 6.86974 GHz -32.10 dgém -33.70 dB 553 dB
126.240 MHz 200.000 MHz 1.000 MHz 6.91186 GHz -45.07 dém -46.67 dB -6.67 dB

| ) W
Dats N.2023  07:09:11

11AX80MIMO_Antl_6785

Spectrum o
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém | |
-20 dBm ‘ ‘
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-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.47 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -125,040 MHz 1.000 MHz 6.65958 GHz -50.30 dBm -50.78 dB -10.78 dB
-125.040 MHz -83.360 MHz 1.000 MHz 6.66002 GHz -50.31 dBm -50.78 dB -10.80 dB
-83.360 MHz -42,680 MHz 1.000 MHz 6.74218 GHz -35.18 dBm -35.65 dB -15.62 dB
42,680 MHz 41,680 MHz 1.000 MHz 6.74234 GHz -34.97 dBm -35.44 dB -15.84 dB
41.680 MHz 42.680 MHz 1.000 MHz 6.82766 GHz -33.08 dBm -3355dB -13.95 dB
42,680 MHz 93,360 MHz 1.000 MHz 6.85906 GHz -37.67 dBm -38.14 dB -11.97 db
83.360 MHz 125.040 MHz 1.000 MHz 6.90974 GHz -49.52 dBm -40.99 dB -10.08 dB
125.040 MHz 200.000 MHz 1.000 MHz 6.91034 GHz -49.47 dgm -40.94 dB -0.94 dB
I ) [T
Date: .2 07:10:46
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11AX160MIMO_Ant0_6025

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.06 d& Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBf==28:
r R
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-20 dBm J L
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-70 dBm

-80 dBm

CF 6.025 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power 1.42 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 5.77616 GHz -45.31 dBm -46.74 dB -6.74 dB
-248,640 MHz | -165.760 MHz 2,000 MHz 5.84512 GHz -33.90 dBm -35.32dB -5.28 dB
-165.760 MHz -83.880 MHz 2,000 MHz 5.87569 GHz -30.14 dBm -31.56 dB -5.17 dB
-83.880 MHz -82,880 MHz 2,000 MHz 5.94116 GHz -26.77 dBm -28.19 dB -9.03 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.10884 GHz -27.66 dBm -29.09 dB -0.92 db
93.880 MHz 165.760 MHz 2,000 MHz 6.18208 GHz -34.02 dBm -35.45dB -8.30 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.19112 GHz -35.37 dém -36.80 dB -8.75 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.27432 GHz -50.39 dém -51.82 dB -11.82 dB
J{ J [ CEEEERE ]
Date 2023 07:12:46
11AX160MIMO_Antl_6025
Spectrum o
Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 def=26 r_.,,—_ ~
-10 dBém
-20 dBm
-30 dBm - I S—
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-50 dp
50 dBm—— |
-60 dBm
-70 dBm
-80 dBm

CF 6.025 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -0.13 dBm

Standard: None

RBW 2.000 MHz

Date:

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -249.600 MHz 2.000 MHz 5.77144 GHz -45.81 dém -45.68 dB -5.68 dB
-249.600 MHz | -166.400 MHz 2.000 MHz 5.80936 GHz -40.74 dm -40.61 dB 551 dB
-166.400 MHz -84.200 MHz 2.000 MHz 5.87497 GHz -32.48 dBm -32.34 dB -5.94 dB
-84.200 MHz -63.200 MHz 2.000 MHz 5.04084 GHz -28.18 dBm -26.05 dB -8.88 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.10916 GHz -27.58 dBm -27.45dB -8.28 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.18111 GHz -31.66 dBm -31.52dB -4.52 db
166,400 MHz 249,600 MHz 2,000 MHz 6.19568 GHz -33.57 dém -33.44 dB -4.82 db
249,600 MHz 400.000 MHz 2.000 MHz 6.27544 GHz -48.76 dém -48.63 dB -8.63 dB
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11AX160MIMO_Ant0_6185

Spectrum A
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dpm<2e = 1__\
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|0 S
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.74 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -248.160 MHz 2,000 MHz 5.93664 GHz -51.42 dBm -52.16 dB -12.16 dB
-248,160 MHz | -165.440 MHz 2,000 MHz 6.00920 GHz -39.17 dBm -39.91 dB -10.41 dB
-165.440 MHz -83.720 MHz 2,000 MHz 6.02832 GHz -37.16 dBm -37.90 dB -10.76 dB
-83.720 MHz -82,720 MHz 2,000 MHz 6.10132 GHz -34.03 dBm -34.77 dB -15.60 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.26868 GHz -36.60 dBm -37.34 dB -18.17 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.26900 GHz -36.77 dBm -37.51dB -17.48 dB
165.440 MHz 248,160 MHz 2,000 MHz 6.43304 GHz -54.19 dgm -54.93 dB -14.95 dB
248,160 MHz 400.000 MHz 2.000 MHz 6.43376 GHz -54.10 dém -54.84 dB -14.84 dB
I ) [T
Date

11AX160MIMO_Ant1_6185

Spectrum o
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28: r_,—— -—ﬁ
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-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.47 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 5.93536 GHz -52.44 dBm 52.91dB -12.91dB
-248,640 MHz | -165.760 MHz 2,000 MHz 5.93672 GHz -52.54 dBm -53.00 dB -13.05 dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.02120 GHz -42.05 dBm -42.52 dB -14.71 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.10116 GHz -36.91 dBm -18.21 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.26884 GHz -36.02 dBm -17.32 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.26900 GHz -36.08 dBm -16.53 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.43344 GHz -53.87 dém -14.36 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.43432 GHz -53.74 dgm -14.20 dB
I )
Date:
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11AX160MIMO_Ant0_6345

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.28 d8

Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck PABS
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CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power 0.96 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -248.640 MHz 2.000 MHz 6.00480 GHz -51.22 dém -52.17 dB -12.17 dB
-248.640 MHz | -165.760 MHz 2.000 MHz 6.00648 GHz -51.45 dém -52.41 dB -12.43 dB
-165.760 MHz 83,880 MHz 2.000 MHz 6.19153 GHz -39.74 dBm -40.70 dB -13.90 dB
-83.880 MHz -62.880 MHz 2.000 MHz 6.26116 GHz -36.19 dBm -37.15 dB -17.98 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.42884 GHz -36.31 dBm -37.27 dB -18.10 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.42908 GHz -36.45 dBm -37.41dB -17.39 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.59360 GHz -53.55 dém -54.50 dB -1451 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.50720 GHz -53.44 dgm -54.40 dB -14.40 dB
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Dats

11AX160MIMO_Antl_6345

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.23 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
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CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power 0.58 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -248,160 MHz 2.000 MHz 6.00552 GHz -50.79 dém -51.37 dB -11.37 dB
-248,160 MHz | -165.440 MHz 2.000 MHz 6.09704 GHz -50.98 dem -51.57 dB -11.60 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.19097 GHz -40.20 dBm -40.79 dB -13.90 dB
-83.720 MHz -62.720 MHz 2.000 MHz 6.26132 GHz -35.687 dBm -36.46 dB -17.29 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.42868 GHz -35.43 dBm -36.02 dB -16.85 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.42876 GHz -35.46 dBm -36.04 dB -16.04 dB
165.440 MHz 248,160 MHz 2,000 MHz 6.59296 GHz -53.21 dém -52.80 dB -13.83 dB
248,160 MHz 400.000 MHz 2.000 MHz 6.50408 GHz -53.11 dBm -52.70 dB -13.70 dB
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11AX160MIMO_Ant0_6665

Spectrum A
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.41488 GHz -51.18 dBm 52.22dB -12.22dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.41632 GHz -51.23 dBm -52.27 dB -12.40 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.50432 GHz -43.81 dBm -44.85 dB -17.40 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.58084 GHz -36.67 dBm -37.71dB -18.54 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.74916 GHz -34.93 dBm -35.87 dB -16.80 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.81871 GHz -40.20 dBm -41.25dB -14.48 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.01448 GHz -51.55 dem -52.59 dB -12.61 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.91568 GHz -51.51 dém -52.56 dB -12.56 dB
I ) [T
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Ref Level 10.00 dBm
Count 100/100

Offset 16.32 d8

Mode Sweep
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CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power 0.53 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -247.680 MHz 2.000 MHz 6.41600 GHz -51.39 dém 51.93 dB -11.93 dB
-247.680 MHz | -165.120 MHz 2.000 MHz 6.41736 GHz -51.45 dém -51.98 dB -11.99 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.50008 GHz -43.15 dBm -43.60 dB -15.71 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.58148 GHz -36.65 dBm -37.18 dB -18.02 dB
82.560 MHz 93.560 MHz 2.000 MHz 6.74852 GHz -36.28 dBm -36.81dB -17.65 dB
93.560 MHz 165.120 MHz 2,000 MHz 6.82128 GHz -41.93 dBm -42.47 dB -15.34 dB
165.120 MHz 247.680 MHz 2,000 MHz 6.91112 GHz -51.82 dém -52.35 dB -12.58 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.91368 GHz -52.07 dém -52.61 dB -12.61 dB
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<llax Partial RU>

Maximum power spectral density

Test Result
Test Antenna Freq Ru Ru Result Gain EIRP Limit Verdict
Mode (MHz) Size Index | [dBm/MHZ] [dBm/MHZ] | [dBm/MHZz]
26Tone RUO 3.3 2.05 5.35 <17 PASS
Ant0 5955 | 52Tone | RU37 4.02 2.05 6.07 <17 PASS
106Tone | RU53 4.5 2.05 6.55 <17 PASS
26Tone RUO 4.85 151 6.36 <17 PASS
Antl 5955 | 52Tone | RU37 3.83 151 5.34 <17 PASS
106Tone | RU53 3.91 151 5.42 <17 PASS
26Tone RUO 7.15 4.79 11.94 <17 PASS
total 5955 | 52Tone | RU37 6.94 4.79 11.73 <17 PASS
106Tone | RU53 7.23 4.79 12.02 <17 PASS
26Tone RUO 2.74 2.05 4.79 <17 PASS
Ant0 6195 | 52Tone | RU37 2.69 2.05 4.74 <17 PASS
106Tone | RU53 3.95 2.05 6.00 <17 PASS
26Tone RUO 4.06 151 5.57 <17 PASS
Antl 6195 | 52Tone | RU37 4.5 151 6.01 <17 PASS
106Tone | RU5S3 3.56 151 5.07 <17 PASS
26Tone RUO 6.46 4.79 11.25 <17 PASS
total 6195 | 52Tone | RU37 6.70 4.79 11.49 <17 PASS
Mlll\]/-lgxczlgD 106Tone | RU5S3 6.77 4.79 11.56 <17 PASS
26Tone RUS8 -0.18 2.05 1.87 <17 PASS
Ant0 6415 | 52Tone | RU40 -0.44 2.05 1.61 <17 PASS
106Tone | RU54 -0.01 2.05 2.04 <17 PASS
26Tone RUS8 0.32 151 1.83 <17 PASS
Antl 6415 | 52Tone | RU40 0.32 151 1.83 <17 PASS
106Tone | RU54 1.02 151 2.53 <17 PASS
26Tone RU8 3.09 4.79 7.88 <17 PASS
total 6415 | 52Tone | RU40 2.97 4.79 7.76 <17 PASS
106Tone | RU54 3.55 4.79 8.34 <17 PASS
26Tone RUO 5.81 -0.54 5.27 <17 PASS
Ant0 6535 | 52Tone | RU37 5.37 -0.54 4.83 <17 PASS
106Tone | RU53 5.76 -0.54 5.22 <17 PASS
26Tone RUO 5.75 0.10 5.85 <17 PASS
Antl 6535 | 52Tone | RU37 5.98 0.10 6.08 <17 PASS
106Tone | RU53 6.38 0.10 6.48 <17 PASS
26Tone RUO 8.79 2.80 11.59 <17 PASS
total 6535
52Tone | RU37 8.70 2.80 11.50 <17 PASS
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106Tone | RU53 9.09 2.80 11.89 <17 PASS
26Tone | RUO 5.29 -0.54 4.75 <17 PASS
Ant0 6695 | 52Tone | RU37 5.79 -0.54 5.25 <17 PASS
106Tone | RU53 5.87 -0.54 5.33 <17 PASS
26Tone | RUO 5.43 0.10 5.53 <17 PASS
Antl 6695 | 52Tone | RU37 5.19 0.10 5.29 <17 PASS
106Tone | RU53 5.48 0.10 5.58 <17 PASS
26Tone | RUO 8.37 2.80 11.17 <17 PASS
total 6695 | 52Tone | RU37 8.51 2.80 11.31 <17 PASS
106Tone | RU53 8.69 2.80 11.49 <17 PASS
26Tone | RU8 5.25 -0.54 4.71 <17 PASS
Ant0 6855 | 52Tone | RU40 5.29 -0.54 4.75 <17 PASS
106Tone | RU54 5.58 -0.54 5.04 <17 PASS
26Tone | RU8 5.54 0.10 5.64 <17 PASS
Antl 6855 | 52Tone | RU40 5.4 0.10 5.50 <17 PASS
106Tone | RU54 5.78 0.10 5.88 <17 PASS
26Tone | RU8 8.41 2.80 1.21 <17 PASS
total 6855 | 52Tone | RU40 8.36 2.80 11.16 <17 PASS
106Tone | RU54 8.69 2.80 11.49 <17 PASS
Ant0 5965 | 242Tone | RU61 1.38 2.05 3.43 <17 PASS
Antl 5965 | 242Tone | RU61 1.29 1.51 2.80 <17 PASS
total 5965 | 242Tone | RU61 4.35 4.79 9.14 <17 PASS
Ant0 6205 | 242Tone | RU61 1.03 2.05 3.08 <17 PASS
Antl 6205 | 242Tone | RU61 0.42 1.51 1.93 <17 PASS
total 6205 | 242Tone | RU61 3.75 4.79 8.54 <17 PASS
Ant0 6405 | 242Tone | RU62 0.06 2.05 2.11 <17 PASS
Antl 6405 | 242Tone | RU62 -0.65 1.51 0.86 <17 PASS
11AX40MIMO total 6405 | 242Tone | RU6G2 2.73 4.79 7.52 <17 PASS
CbhD AntO 6565 | 242Tone | RU61 2.6 -0.54 2.06 <17 PASS
Antl 6565 | 242Tone | RU61 2.43 0.10 2.53 <17 PASS
total 6565 | 242Tone | RU61 5.53 2.80 8.33 <17 PASS
AntO 6685 | 242Tone | RU61 2.87 -0.54 2.33 <17 PASS
Antl 6685 | 242Tone | RU61 2.12 0.10 2.22 <17 PASS
total 6685 | 242Tone | RU61 5.52 2.80 8.32 <17 PASS
AntO 6845 | 242Tone | RU62 2.73 -0.54 2.19 <17 PASS
Antl 6845 | 242Tone | RU62 2.69 0.10 2.79 <17 PASS
total 6845 | 242Tone | RU62 5.72 2.80 8.52 <17 PASS
AntO 5985 | 484Tone | RU65 -1.99 2.05 0.06 <17 PASS
Antl 5985 | 484Tone | RU65 -2.44 1.51 -0.93 <17 PASS
11AX§8|'\3’"MO total 5985 | 484Tone | RU65 0.80 4.79 5.59 <17 PASS
AntO 6225 | 484Tone | RU65 -1.59 2.05 0.46 <17 PASS
Antl 6225 | 484Tone | RU65 -2.32 1.51 -0.81 <17 PASS
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total 6225 | 484Tone | RU65 1.07 4.79 5.86 <17 PASS

Ant0 6385 | 484Tone | RU66 -1.67 2.05 0.38 <17 PASS

Antl 6385 | 484Tone | RU66 -2.38 1.51 -0.87 <17 PASS

total 6385 | 484Tone | RU66 1.00 4.79 5.79 <17 PASS

Ant0 6625 | 484Tone | RU65 -0.17 -0.54 -0.71 <17 PASS

Antl 6625 | 484Tone | RU65 -0.29 0.10 -0.19 <17 PASS

total 6625 | 484Tone | RU65 2.78 2.80 5.58 <17 PASS

Ant0 6705 | 484Tone | RU65 -0.05 -0.54 -0.59 <17 PASS

Antl 6705 | 484Tone | RU65 -0.36 0.10 -0.26 <17 PASS

total 6705 | 484Tone | RU65 2.81 2.80 5.61 <17 PASS

Ant0 6785 | 484Tone | RU66 0.3 -0.54 -0.24 <17 PASS

Antl 6785 | 484Tone | RU66 -0.43 0.10 -0.33 <17 PASS

total 6785 | 484Tone | RU66 2.96 2.80 5.76 <17 PASS

Ant0 6025 | 996Tone | RU67 -3.82 2.05 -1.77 <17 PASS

Antl 6025 | 996Tone | RU67 -4.37 1.51 -2.86 <17 PASS

total 6025 | 996Tone | RU67 -1.08 4.79 3.71 <17 PASS

Ant0 6185 | 996Tone | RU67 -5 2.05 -2.95 <17 PASS

Antl 6185 | 996Tone | RU67 -5.95 1.51 -4.44 <17 PASS
11AX160MIMO total 6185 | 996Tone | RU67 -2.44 4.79 2.35 <17 PASS
CDD Ant0 6345 | 996Tone | RU6GS -5.44 2.05 -3.39 <17 PASS
Antl 6345 | 996Tone | RU68 -5.48 1.51 -3.97 <17 PASS

total 6345 | 996Tone | RU6GS -2.45 4.79 2.34 <17 PASS

Ant0 6665 | 996Tone | RU6GS -2.39 -0.54 -2.93 <17 PASS

Antl 6665 | 996Tone | RU6GS -3.38 0.10 -3.28 <17 PASS

total 6665 | 996Tone | RU6GS 0.15 2.80 2.95 <17 PASS

Note: 1. The Duty Cycle Factor and is compensated in the graph.
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